‘RTIFICA:TE NO.(A HA ¥lZ) . A406509 Page 1 of 1 ~ - %,
y o g Ab 5 W A HyunoAi 3 of ] 2 3= 2] 5] A}
DATE OF ISSUE('% & 4 7 : 2016-03-31 STEEL HYU\ID AI STEEL
CONTRACTIPONO.(AF1.5) MILL TEST CERTIFICATE :
= 5 5 t 2 : AFAA B3 AL 706 ($-)683-711
PRNO.(F%A ¥ 3F) . F160100105 243 FHFIAN 57 2 5
EN 10204 TYPE 3. 1 - 2004 (ULSAN PLANT) 706, Yeompo-ro, Buk-gu, Ulsan, Korea
COMMODITY (A #3) : CARBON STEEL PIPE TEL:82-52-280-0114, FAX:82-52-287-8916
SPECIFICATION(#] & 7 2) : API5L B PSL1/ASTM 53B CUSTOMER(ZLZ4A}) : PLESA ANAHUAC Y CIASS.A. DE C.V.
Hydrostatic Tensile Properties (Gage length : 2 inch) Hardness Test & CVN Impact Test D.W.T Test (C)
TYPE
Test . Hard s
OF SIZE TOTAL Tensile Strength | via1g | y/R CVN Impact Test ( C)
PIPE PCS WEIGHT LENGTH Spec. Su’el:gth Rite EL ness Shear Area(%)
No. HEAT No. Base Weld Absorbed E it
o END OUT-DIA x THICK x LENGTH © | Pressure | Time Test Sorbed Insngyloulel Shea;
(917 X 7 X 2ol Mpa [ Mpa | Mpa | % | % ] 1] 2 [ 3 Ja A 1 T 2 Jay
Min. 415 415 245 26 Specimen
1 (&) (KG) (F) PSI SEC X2 #3 #2 size
Max. Criteria : In the case of 10X10
1 EB BE 14" X 0.250" X 21.000 F 66 23,285 1,386.0 SB58358 690 5 i 449 448 332 73 42 B 137
H 143
! W[ 132
2 29 10,231 609.0 SB58361 690 5 T 444 457 336 74 41 B 136
H 140
| w | 133
i TOTAL 95 33,516 1,995.0
I
| Chemical Composition #2:x100 3: x1000 4:x10000 Zn-Coating Test HC-Test H.L.C Test Remark
Collapse S.S.C.C [#1) Type of pipe end(¥5)
Mn % CEQ | PCM [ CM1| CM2 ; Copper Sulfate P ype ol pip EEJ
Spec. :
pec Colsif | P s CafnNifC )Mo BTSN el o Zn Coating Test Pressure | CLR | CTR | CSR | e |GB:ERW Black BE:Bevel End
No. Heat No. 5 > > 3 S - i 5 5 7 3 = ) e p Yo - o ” o #2) L: Longitudinal, T: Transverse
I y esu si
Al e L 2 2 #3) B: Base, W: Weld Line, H: Heat Affected Zone
Min. w4 #4) H: Heat(Ladle) Analysis, P: Product Analysis
Max. 26 120 | 30 30 50 50 50 15 10 6 15 %#7) For each reduction of 0.01% below the specified max.
1 SB58358 H| 15 2 66 15 3 260 | 183 for C, an increase of 0.05% above the specified max.
Pl 12 3 64 1 4 1 2 3 TR 1 235 | 204 | TR TR for Mn is permissible, up to a max. of 1.65%
| #8) CM1=Nb+V
| pl 13| 2|6 | 11| 4| 1| 2] 3 [TR| 1 |245]|214| R| TR . o
‘ #9) CM2=Nb+V+Ti
2 SB58361 HY 15 ( 1 p67 | 11} 4 262 | 184 # SPEC YEAR - API 5L 45th Edition(2013)/ASTM A53(2012)
P 15 TR 63 8 4 TR 2 3 TR 1 262 | 233 | TR TR # HARDNESS TO NACE MR 0175
P 15 TR 63 9 5 TR 2 3 TR 1 262 | 233 | TR TR # HARDNESS TO NACE MR 0103
# HARDNESS TO ISO 15156
; S et i
| f S
| ‘ TN T Y e
[ B 5 55 %
| H ;
i L
L &
Heat Treatment Now:Destructve Test Flattening Visual & Dimension Resicual Msgnensm - s e i
(U.T) (Gauss) TR
GOOD GOOD GOOD GOOD GOOD
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WE HEREBY CERTIFY THAT MATERIAL DESCRIBED HEREIN HAS BEEN ACCEPTED IN ACCORDANCE WITH THE PRESCRIBED SPECIFICATION AND ORDER.
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